LGR 2800i

Models: 110128 (F410)

Part Description New Part # (Old Part# {Uom | Qty
BLOWER ASSY - MOTORIZED IMPELLER 115V 200W 2775 RPM 108407 S559 Each 1
CABLE ASSY - JACKETED RJ45 7FT 102475 02-01613 Each 1
POWER CORD ASSY - 14/3 SJT 5-15P/IEC 25FT 119050 02-01614 Each 1
BATTERY - ALKALINE, AA 101459 02-01620 Each 2
CABLE TIE - 4 NYLON 102216 03-00012 Each 8
WASHER - 3/16 RIVET .19 ID X .47 OD X .05 ZP 114773 03-00013 Each 3
WASHER - 1/4 SAE .281 ID X .625 OD X .06 ZP 123048 03-00018 Each | 28
RIVET - 3/16 X 1/2 AL/AL BLK ANOD 114104 03-00030 Each 3
RIVET - 3/16 X 5/8 STL/STL ZP 112094 03-00039 Each 2
SCREW - 1/4-20 X 3/8 HWH NYLOC ZP 112428 03-00105 Each 1
NUT - 5/8-11 UNC THIN zZP 111311 03-00113 Each 2
WASHER - 5/8 AN .63 ID X 1.187 OD X .06 SS 114776 03-00114 Each 2
GASKET - 1/2 X 1/2 POLYURETHANE PSA 105177 03-00121 Foot | 1.25
FOOT - ROUND 3/16 ID X 1.25 OD X 5/8 RUBBER BLK 106508 03-00131 Each 2
GROMMET-.75ID X 1.375 OD RUBBER 105428 03-00179 Each 1
GASKET - .375 X .125 CLOSED CELL NEOPRENE / VINYL / NITRILE PSA 106646 03-00201 Foot | 16.1
SCREW - 1/4 -20 X 1/2 SER HWH NYLOC ZP 114457 03-00209 Each | 10
CLAMP - 3/8 ID HOSE GRN 110192 03-00471 Each 1
WASHER - 3/8 USS .43 1D X 1.00 OD X .08 ZP 115108 03-00506 Each 3
PUSH MOUNT - NYLON TIE 111584 03-00771 Each 1
BOLT - SHOULDER 5/16-18 X 3/8 X 1.25 102651 03-01336 Each 3
SCREW - M4 X 6MM PHP zZP 119411 03-01467 Each 4
SCREW - 1/4-20 X 1.25 SER HWH ZP 119398 03-01479 Each | 20
GASKET - 1 X 1/2 POLYURETHANE PSA 117141 03-01483 Foot | 1.38
GASKET - .62 X .38 W/ RIBS EPDM PSA 105175 03-01485 Foot | 1.38
SCREW - #6 X 1/2 AB PHP ZP 114409 03-01492 Each 4
GASKET - .375 X .187 EDPM PSA 106647 03-01493 Inch | 272
SCREW - 10-32 X .500 PHP ZP 112590 03-01607 Each 5
SCREW - #10 X .625 PHP zZP 119381 03-01608 Each | 26
SCREW - #8-32 X .375 PHP ZP 112361 03-01616 Each 2
GASKET -2 X .125 EPDM PSA 105380 03-01617 Foot | 5.04
DUCT RING - 12 DIA POLYCARBONATE BLK 103784 04-00042 Each 1
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[Part Description New Part #] Old Part # [Uom | Qty
FITTING - QUICK DISCONNECT BODY 1/4 BARB (FEMALE) 105025 08-00302 Each | 1
FITTING - QUICK DISCONNECT INSERT 3/8 BARB (MALE) 105026 08-00303 Each | 1
INSULATION - CORK TAPE 2 X .13 106557 08-00784 Foot | 3.67
INSULATION - PIPE .375 ID X .375 WALL VINYL NITRILE 106559 08-00785 Foot | 0.25
SENSOR CABLE ASSY - MICRO CONTROLLER TEMP DEFROST  |119489 08-01721 Each | 2
BASE - POLYETHYLENE FLINT GRAY 106184 08-01722-09S| Each | 1
BACK PANEL - POLYETHYLENE FISHER BLU 101494 08-01723S | Each | 1
FRONT PANEL - POLYETHYLENE FISHER BLU 104973 08-01724S | Each | 1
SIDE PANEL - LEFT POLYETHYLENE FISHER BLU 110027 08-01725S | Each | 1
PANEL SIDE RIGHT ASSY - POLYETHYLENE FISHER BLU 113047 08-01726S | Each | 1
HEAT EXCHANGER - 16.50 X 16.00 X 16.00 X .11 POLYPROPYLENH 117296 08-01727 Each | 1
COIL - EVAP 104441 08-01728 Each | 1
COIL - COND 102989 08-01797 Each | 1
COMPRESSOR - ROTARY 115V LG 8600 R410A 103106 08-01730 Each | 1
PUMP ASSY - CENTRIFUGAL 115V 111355 08-01731 Each | 1
CHASSIS - BASE GALV STL 103522 08-01733 Each | 1
AXLE ASSEMBLY - STUB 5/8 OD X 2.45 ZP STL 105772 08-01735 Each | 2
FAN SHROUD - MOTORIZED IMPELLER ABS BLK 115075 08-01736 Each | 1
COVER PLATE - CHASSIS 104159 08-01739 Each | 1
BRACKET - MOTORIZED IMPELLER GALV STL 108051 08-01740 Each | 1
INSULATOR - ABS BLK 117660 08-01741 Each | 2
BRACKET - PUMP GALV STL 108009 08-01746 Each | 1
OVERLOAD - COMPRESSOR 115V LG 8600-R410A 111567 08-01748 Each | 1
COVER - COMPRESSOR TERMINAL - 115V LG 8600-R410A 103147 08-01749 Each | 1
GASKET - COMPRESSOR TERMINAL 115V LG 8600-R410A 105183 08-01750 Each | 1
NUT - COMPRESSOR TERMINAL COVER 115V LG 8600 R410A 109653 08-01751 Each | 1
WASHER - COMPRESSOR TERMINAL 115V LG 8600-R410A 116612 08-01752 Each | 1
VIBRATION MOUNT - COMPRESSOR 115V LG 8600-R410A 116512 08-01753 Each | 3
ELECTRICAL BOX ASSY 103962 08-01762S | Each | 1
WHEEL - 12 X 2 X 5/8 BORE GRY (Includes DUST CAP, 13-01549)  |120300 13-00053 Each | 2
TUBING - 3/8 X 5/8 OD BRAIDED PVC 116346 13-00083 Foot | 2.67
DUST CAP - 12 OD WHEEL NYLON BLK Included w/13-00053 103879 13-01549 Each | 2
TUBE - 1/4 ID X 3/8 OD VINYL 116125 15-00195 Foot | 40
TUBE - 1/2 ID X 3/4 OD VINYL 119877 15-01463 Foot | 1
i-SERIES CONTROLLER 106867 S565 Each | 1
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LGR 2800i Pictorial Drawing
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2X 08-01721 08-01751

03-00012 08-01752

7IP TIE SENSORS, RJ4S AND

BATTERY CABLES

08-01749
02:01613
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CABLE TIE SENSOR TO FAN SHROUD 08-01730 o
LEAVING SENSOR HANGING IN FRONT \\
OF SHROUD OPENING ONLY ENCUGH 0800784
TO EXPOSE TO AIR FLOW. FAN SHROUD
NOT SHOWN 08-00785
03-01463
X 0301338 PUSH 3 IN INTO HOLE IN
BASE AND ZIP TIE
3X 03-00506
08-01745
o 3X 08-01753
\
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LOCATION
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INSTALL TO INSIDE OF CHASSIS
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